

020223

96605

96GRM-05

Anvil Range Mining Corporation
Core Sample Assay Report

Report Date: 10/26/96

Sample #	Pb%	Zn%	Fe%	Pb% + Zn%	Cu%
69980	2.8	3.7	4.0	6.50	0.048
69981	2.3	4.8	5.5	7.10	0.032
69982	1.4	3.0	7.9	4.40	0.019
69983	2.2	6.1	12.8	8.30	0.027
69984	0.1	0.3	7.4	0.40	0.008
69985	1.1	3.4	3.2	4.50	0.009
69986	1.1	1.5	6.6	2.60	0.024
69987	1.3	2.4	4.5	3.70	0.038
69988	3.2	4.7	5.9	7.90	0.068
69989	3.3	3.5	6.0	6.80	0.045

core sample assays

Sheet 1

Pb	Zn	Fe	Cu
0.1	0.3	5.6	0.005
0.1	0.2	5.4	0.016
0.1	<0.1	4.0	0.006
0.1	0.3	4.2	0.008
0.6	2.8	2.8	0.008
3.4	6.9	5.1	0.035
6.7	15.0	30.2	0.092
1.6	4.1	8.5	0.015
1.3	1.6	7.1	0.031
2.6	4.2	4.0	0.030

69970

71

72

73

74

75

76

77

78

69979

Anvil Range Mining
Core Sample Assay Report Sheet

Report Date:
Oct.23/96

27\0451

#	Sample Number	Pb %	Zn %	Fe %	Cu %
1	69950	1.9	4.4	2.3	0.018
2	69951	2.5	6.1	5.1	0.021
3	69952	1.6	4.0	2.8	0.017
4	69953	1.3	3.2	2.2	0.016
5	69954	2.3	5.4	4.0	0.029
6	69955	2.7	5.8	4.2	0.026
7	69956	1.3	3.9	2.4	0.011
8	69957	1.9	3.5	3.0	0.034
9	69958	1.3	2.9	2.3	0.021
10	69959	0.4	0.5	5.1	0.014



OCTZZCR.WK3

Anvil Range Mining
Core Sample Assay Report Sheet

Report Date:
Oct.22/96

!7\0451

#	Sample Number	Pb %	Zn %	Fe %	Pb% + Zn%	Cu %
1	69940	3.7	5.3	5.2	9.0	0.054
2	69941	4.5	5.8	5.0	10.3	0.045
3	69942	3.4	5.8	4.4	9.2	0.059
4	69943	2.6	4.7	4.2	7.3	0.040
5	69944	3.5	6.5	5.1	10.0	0.064
6	69945	2.1	4.4	2.4	6.5	0.021
7	69946	1.9	4.4	2.0	6.3	0.019
8	69947	2.6	6.3	2.7	8.9	0.029
9	69948	2.0	5.1	3.6	7.1	0.084
10	69949	2.5	7.1	3.9	9.6	0.069

OCT 21 CR. WK3

Anvil Range Mining
Core Sample Assay Report Sheet

Report Date:
Oct.21/96

27\0451

#	Sample Number	Pb %	Zn %	Fe %	Pb% + Zn%	Cu %
1	69895	1.7	4.1	2.5	5.8	0.020
2	69896	2.0	4.6	1.9	6.6	0.015
3	69897	1.7	4.0	1.8	5.7	0.022
4	69898	1.7	3.1	4.9	4.8	0.057
5	69899	1.8	2.5	5.4	4.3	0.031
6	69900	1.7	4.0	2.4	5.7	0.020
7	69926	1.9	4.9	1.3	6.8	0.011
8	69927	2.7	4.8	2.9	7.5	0.043
9	69928	1.8	3.7	4.6	5.5	0.046
10	69929	0.9	1.7	2.8	2.6	0.006
11	69930	0.5	0.3	3.2	0.8	0.010
12	69931	0.2	0.3	6.4	0.5	0.025
13	69932	1.1	1.7	6.5	2.8	0.046
14	69933	3.0	4.5	1.7	7.5	0.012
15	69934	2.2	3.5	1.6	5.7	0.011
16	69935	1.7	3.9	1.8	5.6	0.015
17	69936	1.5	3.8	1.6	5.3	0.016
18	69937	1.8	3.6	2.0	5.4	0.026
19	69938	1.8	3.6	1.7	5.4	0.027
20	69939	3.5	6.3	4.7	9.8	0.057

Anvil Range Mining
Core Sample Assay Report Sheet

Report Date:
OCT 19/96

#	Sample Number	Pb %	Zn %	Fe %	Cu %	Cu Reading	Pb + Zn%
1	69884	1.6	3.6	1.9	0.017	0.34	5.2
2	69885	2.2	5.1	2.0	0.023	0.452	7.3
3	69886	2.5	4.8	4.2	0.053	1.068	7.3
4	69887	0.1	0.6	5.8	0.010	0.191	0.7
5	69888	<0.1	0.2	5.7	0.010	0.208	0.2
6	69889	1.2	3.6	3.4	0.015	0.304	4.8
7	69890	2.3	4.9	4.4	0.026	0.527	7.2
8	69891	1.8	4.4	5.3	0.037	0.747	6.2
9	69892	<0.1	0.1	6.2	0.007	0.134	0.1
10	69893	2.1	4.7	3.5	0.031	0.617	6.8
11	69894	1.8	3.3	3.9	0.033	0.656	5.1

OCT 19 COR. WK3



Anvil Range
MINING CORPORATION

ASSAY LOG / SAMPLE REQUEST SHEET

96 GRM-05 P.3

Sampler: P. Nowlan

Logged By: S.T. KELLNER

Date to Lab:

FROM (m)	TO (m)	TAG #	INTERVAL (m)	RECY (m)	S.G	UNIT	Pb (%)	Zn (%)	Fe (%)	Au (g/t)	Ag (g/t)	NOTE
1.472	1.489	69885	17	12		ZPZGR						BROKEN
1.489	1.506	69886	17	13		" "						
1.506	1.514	69887	08	08		47JTS						HIGH TALC (H ₂ O)
1.514	1.522	69888	08	08		" "						" " "
1.522	1.533	69889	11	11		ZPZGR						
1.533	1.544	69890	11	11		" "						
1.544	1.554	69891	10	10		" "						
1.554	1.561	69892	07	07		47JTS						moist.
1.561	1.573	69893	12	12		ZPZGR						
1.573	1.585	69894	12	12		" "						
1.459	1.472	69884	13	11		ZPZGR						



Anvil Range
MINING CORPORATION

ASSAY LOG / SAMPLE REQUEST SHEET

HOLE # 96 GEM-05 PAGE # 8

Sampler:

Logged By:

J.T. Kellner

Date to Lab:

OCT 23/96

FROM (m)	TO (m)	TAG #	INTERVAL (m)	RECY (m)	S.G	UNIT	Pb (%)	Zn (%)	Fe (%)	Au (g/t)	Ag (g/t)	NOTE
2128	2140	69960	12	12		20						} very soft BROKEN QZ BROKEN " " "
2277	2288	69961	11	10		20						
2288	2296	69962	08	07		UPZRN 1k						
2296	2306	69963	10	10		54PZ64s						
2306	2316	69964	10	10		" "						
2316	2324	69965	08	09		" "						
2324	2334	69966	10	09		" "						
2334	2345	69967	11	11		20PRg						
2345	2356	69968	11	11		" "						
2356	2368	69969	12	12		" "						

Anvil Range Mining Corporation
Core Sample Assay Report

Oct 25 1996

Sample #	Pb%	Zn%	Fe%	Cu%	Cu Reading
89960	0.2	0.6	5.7	0.008	0.168
89961	0.1	0.1	3.8	0.003	0.051
89962	0.1	0.7	5.2	0.008	0.165
89963	0.2	0.9	3.8	0.007	0.141
89964	0.1	0.3	5.0	0.009	0.179
89965	0.1	0.1	5.6	0.008	0.157
89966	0.1	0.5	8.7	0.020	0.394
89967	0.1	0.3	4.8	0.010	0.207
89968	<0.1	<0.1	4.7	0.008	0.152
89969	<0.1	<0.1	5.7	0.007	0.135

